Skip to main content
Kinze Planters ROW UNIT M0138 SHANK ASSEMBLY

SHANK ASSEMBLY

M0138-p042

Interactive Parts Diagram Viewer

  • Click on an item number on the Diagram or Parts list for Part description.
  • Zoom in/out the diagram to view the parts.
  • Drag the diagram if needed.
1
A0860
Shank
2
10307
Carriage Bolt, 3/8" - 16 x 3 1/2", Grade 2
Linked diagram: , , , , , , , , , , , , , , , , ,
3
A0811
Shank Cover
Linked diagram: , , , , , , , , , , , , , , , , ,
4
D1065
Idler Spring
Linked diagram: , , , , , , , , , , , , , , , , ,
5
10001
Hex Head Cap Screw, 3/8" - 16 x 1"
Linked diagram: , , , , , , , , , , , , , , , , ,
10229
Lock Washer, 3/8"
Linked diagram: , , , , , , , , , , , , , , , , ,
6
10229
Lock Washer, 3/8"
Linked diagram: , , , , , , , , , , , , , , , , ,
7
B0102
Depth Adjusting Handle
Linked diagram: , , , , , , , , , , , , , , , , ,
8
10605
Spring Pin, 5/32" x 3/4"
Linked diagram: , , , , , , , , , , , , , , , , ,
9
D1027
Stabilizer Bracket
Linked diagram: , , , , , , ,